
VIDEO MOUNT PRODUCTS

Instruction Sheet For:

ER-W24

Erin
Text Box
For more information, please contact us at:
345 Log Canoe Circle, Stevensville, Maryland 21666
Toll Free: 877.281.2169   Phone: 410.643.6390   Fax: 410.643.6615
www.videomount.com



4

6

19

31 22

2

28

29

17
18

10

13

25

5123123015

27
26

ER
-W

24
ITE

M
 

N
O

.
D

ES
C

RI
PT

IO
N

Q
TY

.
1

Su
pp

or
t B

ar
2

2
Ra

ck
 R

ai
l

2
4

V
er

tic
al

 S
up

po
rts

2
5

W
al

l A
rm

 S
up

po
rt

4
6

W
al

l P
la

te
1

10
Sc

re
w

 1
/4

" -
 2

0U
N

C
*L

2.
25

"
8

12
N

yl
on

 N
ut

 1
/4

" -
 2

0U
N

C
8

13
N

yl
on

 N
ut

 5
/1

6"
 - 

18
UN

C
18

15
He

x 
Sc

re
w

 5
/1

6"
 - 

18
UN

C
*2

"
2

17
Sc

re
w

 M
4*

P0
.7

*L
10

5
18

Sl
id

e 
Lo

ck
2

19
En

d
 P

lu
g

4
22

To
p 

C
at

ch
1

23
To

p 
St

op
1

25
Ho

riz
on

ta
l S

up
po

rt
2

26
M

ag
ne

tic
 L

ev
el

1
27

M
ag

ne
tic

 P
ad

1
28

He
x 

Sc
re

w
 5

/1
6"

 - 
18

UN
C

*L
2.

5"
16

29
Sc

re
w

 M
6*

P1
.0

*L
10

4
30

He
x 

Sc
re

w
 5

/1
6"

 - 
18

UN
C

*L
35

m
m

4
31

W
as

he
r 

5/
16

"*
29

*T
1.

6
4



Step1
Before starting, lay out all parts to your mount and match them to 
the parts list provided. Verify that you have all your parts before at-
tempting to assemble the mount.

Step 2
Mark the wall or desired mounting surface in preparation of installation 
of wall mounting plate      . Pre-drill if necessary and mount wall plate 
      to desired surface. 

Warning: Please verify that your mounting surface will support the 
combined weight of your equipment, equipment rack and mounting 
hardware. Also verify that the mounting surface is safe to drill through. 
If in doubt, please contact a professional installer.

Step 3
Attach the support bars       to the wall arm supports        making sure 
the threaded holes in the support bars are point out from the center 
of the rack. Use the 2.25” long 5/16” screws         and nylon nuts        ) 
to attach the support bars to the wall arm supports        .

Step 4
Create the rack rail frame by attaching the rack rails        to the hori-
zontal supports         using the ¼” screws        and nylon nuts        .

Step 5
Attach the rack rail frame        to the support bars       using the 2” 
long 5/16” screws         and nylon nuts        .

Step 2: Mounting the wall plate 
(Lag screws are not included)

VIDEO MOUNT PRODUCTS

6
6

Step 3: Attaching the support bars

Step 4: Creating the rack rail frame

Step 5: Attaching the rack rail 
frame to the support bars

5

51

28 13

2
25 10 12

125

15 13



Step 6
Attach the bottom slide lock         to the rack rail        opposite the 
pivot point using the M4 screws        . To lock the bottom lock simply 
slide the slide lock         into the slot in the support bar       .

Step 7
Take the top stop         and point it so the side with the downward 
ears is closest to the pivot point. Take the slide lock         and place 
the fl at ear on the top stop         closest to the wall into the slot in the 
slide lock. Slide the slide lock         into the slot cut into the top sup-
port bar       on the side opposite of the pivot point and secure the 
top stop         to the support bar using the M4 screw        .

Step 8
Take the top catch         and attach it to the rack rail       on the side 
with the slide lock         using the M4 screws         .

Step 9 
Lift the vertical supports       onto the tabs coming out of the wall 
plate      . Pull the vertical supports down onto the tabs as far as pos-
sible. Secure the vertical supports to the wall plate using the short 
5/16” hex screws        and washers        .

Please verify that all nuts and screws are securely tightend.

WARNING: The installer of these products must verify that the mount-
ing surface, ceiling or wall, will safely support the combined weight 
of all attached equipment and hardware. Video Mount roducts will 
not be held liable for the improper use or installation of its products.

Enjoy Your Mount!

4
6

30 31

Step 9: Attaching the vertical sup-
ports to the wall plate

Step 6 : Attaching the bottom 
slide lock

Step 7: Attaching the top slide lock

Step 8: Attaching the top catch

1

18 2
17

18

1

23

23

18

18

23 17

222

18 17


	ER-W24 Parts List.PDF
	Sheet1
	Drawing View1





